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T CUSTOMER SHIF 7O CUSTOMER BILL 1O GRADE SHAPE / SIZE
Ga G ERD AU GERDAUCORSASAPIDECY  GERDAUCORSASAPIDECY 992/572-50 Wids Flangs Beam /27 X 1201/ 680 X192 .
- 02 715 KME 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
) ; MONTERREY,NL 64250 SN LENGTH WEIGHT HEAT /BATCH
US-ML-PETERSBURG Mexico €D SAHAGUNHGO 43990 200" 5,160 LB 60610686405
25801 HOFHEIMER WAY Mexico | :
PETERSBURG, VA 23803 SALES ORDER CUSTOMER MATERJAL N° SPECIFICATION / DATE or REVISION
USA * 570005/000220 ASTHASTIMAT
. AFIHAPIM-1L
CUSTOMER, PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AGIAGML
4501200704 1330-0000030385 11.12.2013
CHEMICAL COMPOSITION . .
1 ¥a A 4% 9 5 & ¥ 7 % ? %
0.08 1.14 0.022 0025 0.23 033 0.13 0.13 0.027 0.013 0.001 0019 0.003
CI-LCELHC:RI& COMPOSITION
Egy
0.3
MECHARICAL PROPERTIES . S GIL
. K51 ) . I\Ea a ggﬁ A
358 730 385 503 2000 2000
556 _ - 724 383 199 £.000 2000
MECHANICAL PROPERTIES .
El%lg, Yﬂ; A-_ah
2830 0.764
25.90 0.768

COMMENTS ! NOTES

The above ﬂgures are certified chemical and physical test rcmrds a5 contained in the permaneut records ufoompanv This material, including the billets, was melted and manut‘actured i
the USA. CMTR complies with EN 10204 3.1. . _
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